CERTIFIED MATERIAL TEST REPORT
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®= 2@ ~ {cusToMER sHIP TO CUSTOMER BILLTO GRADE SHAPE / SIZE
| GERD AU SOPORTE LOGISTICO EN DISTRIBUC GERDAU CORSA § A P IDE CV 992157250 |Wide Flange Beam /10 X 308 /250 X 44.8
" W W Al 02 715 KMB 1023 507 ZVB CARRETERA MEXICO CD SAHAGUN :
MONTERREY,NL 64290 SN LENGTH WEIGHT EEAT/ BATCH
US-ML-MIDLOTHIAN Mexico CD SAHAGUN,HGO 43990 40'00" {93.600LB 1 59054426/02
300 WARD ROAD Mexico
MIDLOTHIAN, TX 76065 SALES ORDER SPECIFICATION / DATE or REVISION
USA : 310185/000040 ASTUASTZMOT
) A99/AITIM-11
CUSTOMER PURCHASE. ORDER NUMBER BILL OF LADING DATE | AST™M AGIAGM-11
4500592427 { 1327-0000050261 09.04.2013
CHEMICAL COMPOSITION
[ Mn P 3 Si Cu Ni Cr Sn v b Al
% % % L3 % % % % % %- % %
0.07 0.88 0.015 0.036 .22 .35 013 .14 0.011 0.002 0.016 0.003%
CHEMICAL COMPOSETION
CE%FM
.3
MECHANICAL PROPERTIES
b UTS YS UES GfL G
KS{ KSI MP=z MFa Inch mm
553 720 389 503 £.000 200.0
56.5 72,9 381 406 £.000 2000
MECHANICAL PROFERTIES
Blong. ¥IT rati
% %
26,10 01
26.70 0.768
COMMENTS / NOTES

The above figures are cextified chemical and physical test records as contained in the permanent recards of company. This material, including the billets, was melted and manwfactured in
the USA. We certify that these dats are correct and in compliance with specified requirements. CMTR complies with EN 10204 3.1
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